b i . e . - -—_ = “_“5

L ]
$ A

INTERNATIONAL Presnenre I N
FOR G i v PR sy

[ T Y'\?'\'f
Ly ALY
CSANITATICH doe

__MINISTRY OF LOCAL GOVERNMEtii, HOUSING AND CONSTRUCTION

- WATIOMAL WATER SUPPLY AND DRAINAGE BOARD

SRI LANKA

341.0
89 wa

””///////////// 7

| d)cm d@m@c)c:es) ) d@)cam eHDEE

%/

DESIGN MANUAL D7
WASTEWATER TREATMENT
DRAFT 1

JANUARY, 1989

WATER SUPPLY AND SANITATION SECTOR PROJECT

(USAID SRI LANKA PROJECT 383-0088)

S S | S 310 -8JWA-63 73



-

—: N SN R Y [

A DT AT AL R e
LIREARY, TR STREVRYY SUr ALY

Aot
O

T ch
(BN

L

TR

’ I e -
PR B

o 150 b373
T 3. 0 G WH

el AD T tious

DESIGN "MANUAL D7

WASTEWATER TREATMENT

DRAFT 1

January 1989



Abbirov patr jons

SECTION
[...]
maximum loading being in the range 650 to 720 kg/d.ha. For locations in

the Nuwara Eliya area design and critical loadings would be of the order
of 125 and 200 kg/d.ha.

For single facultative ponds or primary facultative ponds in a
series of ponds it is recommended that if odour problems are to be
minimised the pond should be designed on the basis of the mean minimum
monthly tewmperature with the average organic loading not exceeding say 250
kg/d.ha in the Colombo area. If occasional odours can be tolerated, these
will wusuwally ocour just before dawn, the average loading can be increaed
to say 500 kg/d. ha. Odours could be expected to occur for” about a 4—hour
period every day at this loading, during the coldest, most cloudy months.

It is recommended that for both loading rates, an average BOD
removal of 75% be assumed, This is similar to that suggested by Arthur
(1983) in the wmost recent World Bank guidelines for pond design in warm
climates, where a "safe” design load of 390 kg/d. ha is proposed for a
temperature of 22.5°C. Safe in this context refers to complete failure,
some period of edour release would still be expected,

Primary pond volumes should be based on a depth of 1.5 a with a
sinimm hydranlic retention time of 5 days. The water depths should not
be less than 1.0 w to prevent vegetation growth on the pond bottom. The

first part of the pond should be deepened (say over one quarter of the

length) to allow for:shxge accumulation. An additional depth of up to
2.5 =u could be provided. Floating material in the feed sewage can best be
trapped by a baffled entrance,

Sludge accumulation should be based on 0,04 n3/y.p. For large
ponds, sludge removal can be achieved by pumping from a pontoon, for small
pordds draining and allowing to¢ dry by evaporation is probably aove
practicable, Desiudging frequencies are typically once every 15 to 20
years for primary facultative ponds based on sludge being removed when it
occupies up to one half of the pond volune., Secondary facultative ponds
should not need desludging. In order to permit sewage to be treated
during desludging two primary ponds should be provided in parallel and

1

—46-



sized so that if one pond is decommissioned for desludging the other pond
will not be loaded to  such an extent that the critical loading rate is
reached, in order fo ainimise costs only one train of ponds need be

‘provided it they are temporary or to be expanded within say ten vears.

None of the design eguations are suitable for secondary
tacultative ponds in a series because BOD removal rate constants in
secondary  ponds are considerably less than those in primary ponds. On the
basis of an average recowmended design removal rate in primary ponds of
75%, it is suggesied that the secordary pond removal rate be taken as 40%
to give an overall BOD removal in a two-series system of about 85%.
Recommended loading rates for secordary ponds in climatic conditions
similar to Colombo should be taken as 175 kg/d. ha for low—load systems
and 250 kg/d. ha for high-rate systems.

Design depths of secondary ponds can be taken as 1.5 m, surface
dimensions may be the same as for the primary ponds but if BOD removal is
to be optimised then the secondary pond should have a smaller area than
the primary pond, subject to the recommended loading rates not being
exceeded and the hydraulic retention time not being less than 3 to 5 days
in order to allow for reasonable bacterial removal.

Maturation ponds are provided to reduce pathogen levels, the bulk
of the BOD removal having been achieved in the preceeding ponds., As a
result, maturation ponds should not be taken into account in calculating
overall BOD reduction,

The faecal coliform removal in a series of ponds is expressed by
the following:

FC (E) = FC(I)
(14 kb ty) (1+ Kb ty) ...

where FC(E)

faecal coli. in the effluent

FC(1) = faecal c¢oli. in the sewage feed
Kb = bacterial removal rate constant
i, = hydraulic retention time in pond 1,

pordd 2

The bacterial removal rate constant is related to temperature as
follows:

2.6 (1.19)T-20

W

Kb(T)

where T

design temperature (°C)
Depths of wmaturation ponds are typically 1.0 to 1.5 n with an

absolute winimua detention time of 3 days, preferably 5 days. Design
criteria for stabilisation pord systems are summarised in Table 6.4,

-47-



TABLE 6.4

DESIGN CRITERIA FOR STABILISATION PONDS

Paramater Design Criteria
| Anaerobic
- Loading rate - 0.25 kg BOD/d. n
Hydraulic retention 2 d (absolute min. 1 d)
Water depth 2.5 -40m
Slhudge accumulation 0.04 13/y‘ P
BOD removal 60% (al 22.5°C)

First Stage Facultative

Preferred surface loading rate 250 kg BOD/d. ha
Maximum surface loading rate? 500 kg BOD/d. ha
Mininum detention period 5 d

Maximum liguid depth 1.5 m

Minimum freeboard 0.5 m

Eabankment protective lining Cemented rip—rap, 0.3 m

(inner slope) thick extending from top of
‘ embankment. to minisum of 0.5 =
below liquid surface -

Embankment protective lining Twrfing and/or rip-rap

{(outer slope) . if subjected to external water
wave action

Liguid seal lining Clay or polyethylene sheets

Sewage inlet and outlet structures Multiple

Expected BOD resoval 75%

Sludge accumulation rate 0.04 n3/y.p

Second_Stage Facultative

Preferred surface loading rate 175 kg BOD/d. ha
Maximum surface loading rate 250 kg BOD/d. ha
Minimum detention period _ 5d
Expected BOD removal - --ine mTOTo 40%
Other physical parameters As for first stage
}
-48-~



TABLE 6.4

DESIGN CRITERIA FOR STABILISATION PONDS
{cont inued)

Paraneter ’ Design Criteria

Maturation Pond

Miniaue detention period 3 d (preferably 5 d)
Liquid depth 1.0 - 1.5 m
Other physical parameters : As for facultative ponds

Overall Treatment Efficiency?

BOD removal® 853
Faecal colifora removald 300/100 ml in final effluent

there is a risk of occasional odour for a few hours in the
early morning.

b Two-stage facultative pords of same surface area and one
maturation pond. ’

0

Ignores-any BOD removal in maturation pond.

d Two facultative and one maturation pond in series, based on
25°C, raw sewage faecal coliform 10 aillion/10 wml.

l a Based on average minimumr teaperature 25°C. At this loading rate

-49-




G.4 Tertiary Treatment

If it is necessary to achieve an effluent BOD lower than 20 mg/l a
tert iary treatment process should be employed, The most effective unit is
a rapid gravity sand filter comprising sand of 0.8 to 1.7 mm nominal
diameter at a depth of up to 1.5 m. Design maxisuam flow should be limited
to 165 ma/mz.d and an operating head of 3 to 4 m is necessary.
Backwashing wusing sand filter effluent should be carried out daily at a
rate of 10 1/s. o, the cleaning efficierncy can be improved if air scour
is added, a typical air flow rate being 20 1/s,m*. BOD and 55 reductions
of 70 and B0Z respectively can be attained but there is usually a
reduction in DO of about 4 mg/l as a result of biological activity in the
satd bed.

6.5 Proprietary Treatment Systems

A package sewage treatment plant is usually defined as a sewage
treatment plant which is fabricated at the factory and is taken to the
site as a complete unit ready for use, Many proprietary systems are
available in package plant form for lower flows and as an equipment
package for imnclusion in concrete tanks for larger flows. Many systeas
are variations of well-established processes such as extended aeration and
RBCs, while some rely on specific patented items or process, Some of the
processes mentioned in the previous sections are proprietary systems i.e,
Deep Shaft and the various oxygen-enriched activated sludge systems e.g.
bnox, Oasis, Megox. The two most common proprietary systems are based on
the extended aeration and RBC process. Extended aeration systeas are
available from a number of wanufacturers in package treatwent plants
hardling wastes from populations up to about 4000. B

The system 1is similar to the oxidation ditch system which
necessitates a relatively low organic loading and long aeration time.
Sewage after screening is fed into the aeration tank which is followed by
a settlement tank from where sludge is returned to the aeration tank.
Surplus  sludge is diverted for further treatment. Various manufacturers
provide different configurations e.g., separate aeration and settlement
tanks (Simon Hartley) and concentric aeration and settlement tanks (Inka).
Numercus plants are in operation around the world. The contact
stabilisation process is a variation of the extended aeration process and
has been proven to be an effective treatment system in many countries.
Proprietary contact stabilisation plants are available to treat wastes
from populations up t6-16-000 or wore.

The system concepts for package RBC wunits are the same as
described in Section 6.3.1 but various manufacturers have developed
package plants with different settling comspartment and sludge handling
conf igurations, Systems are available up to aroud 1100 u3/d capacity as
package plants, Sludge requires further treatment, The systems are
relatively simple to maintain with the only wmoving parts being the shaft
and in some systewms, an integral sludge scraper.

-50~



6.6 Sludge Disposal

All treatment systems produce sludge which must be disposed of in
a narmer which does not give rise to nuisance or public health problems,
The quantity of sludge deperds on the treatment system; typical values

range from aboul 4 na/d for 1000 persons for an oxidation ditch process
to less than 0.1 m3/d for 1000 persons with oxidation pords,
Scereenings, in  addition, would amount to  about 0,01 ma/d per 1000
persons and grit quantities to about .05 n3/d per 1000 persons.

Typical sludge production rates would be as follows for treatment
systems designed to produce a final effluent BOD of 20 wmg/l (30 wg/l for
oxidation ponds). The sludge quantities include primary arcd excess
biological sludge:

Process Sludge (kg/d.p}

Primary Settlement 0.04

Activates Sludge:

Convent ional .06
Oxygen—enriched 0.06
Deep Shaft 0.07
Oxidation Ditch 0.02
Bilological Filters, RBCs 0.05

Oxidation Pond - 0,005

For disposal of sludge the following factors form the basis of all
designs:

o There should be no hazard to the health of the public and
workers at the site of disposal.

o The depdsited sludge should not cause nuisance from insects or
rodents, neither should there be nuisance from odours.

o The deposited sludge should not cause ground or surface water
‘pollution,

o After tuppxng the deposxted sludge amust remain firm and
compact. .

o ,The sludge can be disposed of either in a liquid fore or for
larddfill in dewatered form.

Digestion will destroy the readily putrescible organic matter in
the primary sludge together with & large nueber, but not all, of the
pathogenic wicro-organisms. As a result, digested sludge should not cause
niisance from insects, rodents or odours and it will constituie a greatly

reduced health hazard, Sludge from lagoon systems is essentially digested
when it is removed.

H

-51-



The basic waethods available for processing the sludge prior to
landfilling are air drying with or without prior mechanical dewatering,
nechanical dewatering alone, or  incineration. For a given sludge, the
texture and dryness of the dewatered sludge are dependent upon the
particular dewatering process used and the type of corditioning, if any,
adopted, i.e. each of the mechanical methods of dewatering sludges do not
produce sludge cakes of the same dryness, and certain types of
conditioning are rnot suitable to some dewatering processes, In addition,
some  conditioners, e.g. lime, will destroy a large nuaber of the wmicro—
organisms  in  the sluwdge, so reducting further the public health hazard.
The use of polyeers in dewatering requires that the sludge be previously
digested to reduce the problems of odours and decomposition at the
ultimate disposal site, If disposal of liguid sludge to land is feasible,
digestion would not be necessary from aerated lagoons or from activated
sludge processes with long sludge ages, i.e. oxidation ditches.

Recommended design criteria are set out in Table 6;5 and typical
flow diagrams are shown in Figure 6.7,

Digestion of sludge can be in unheated tanks which under
conditions similar to the Colombo area should ensure aesophilic digestion.
Gas production should be adequate for power generation of about 0,12

kWh/n3 of sewage treated based on a gas production of 1.0 w? for each
kilogram of wvolatile matter destroyed, and an energy value of 22 MJ/n3
of gas.

6.7 Miscellaneous Design Criteria

6.7.1. Odouwr Control

Preliminary facilities should be grouped {fogether in a compact
arrangement to facilitate covering and reaoval and treatment of foul gases
if shown to be necessary. Mechanically vented air should be treated in
scrubbing towers using sodium hypochlorite or similar chemicals or passed
through odour absorption media such as activated carvbon.

The remaining sewage treatments units should not be covered nor
nechanically ventilated with the exception of sludge draw—off chambers at
primary settlement tanks.

For odour removal wusing activated carbon filters a typical HpS

design  input would be 15 mg/l for inlet works and raw sewage pysp stations
and 50 wmg/l for raw _sludge -sumps., Three carbon regenerations can usually
be tolerated, at intervals of about four months, before needing to replace
with new carbon,

Sludge treatment facilities should have nechanical ventilation

~where raw sludge is the medium being handled but otherwvise ventilation

should only be provided as required +{o provide an appropriate working
environment. inside buildings.

-2~



TABLE 6.5

DESIGN CRITERIA FOR SLUDGE TREATMENT

Parameters

Design Criteria

Gravity Thicknening (Primary and Fixed Growth Sludges)

Input concentration
Output concentration
Retent ion

32
2%
24 h

Flotation Thickening (Secondary Suspended Growth Sludges)

Input concentration
Output. concentration
Solids loading

Retention
Teaperature

Plate Pressing

Chemical
Plate size
Cake solids

- Solids loading

Belt Pressing

Chemicals

Belt width
Cake solids
Solids loading

Sludge Incineration

Loading

Sludge depth

Feed sludge solids (digested)

Sludge cake solids
Drving time®

5000 mg/l
4
10 kg/h. w?

30 d
Ambient

2% polymers
1200 »x 1200 x 25 am
35%

4000 kg/u3

2% polywmers
0.5t0 1.5 m
25%

200 kg/h. wm

30 kg/h.w* hearth area

300 mm
6%

40%

4—8 weeks

1

a Deperds on  season.

Advisable to allow grass to grow on sludge to

aid evapo—transpiration of rainfall.

-53-

K]



T NN e NN NN NN NN N

- ’ %
WASTE m
was i GASHOLDER i
BURNER || || |
i
SURPLUS  SLUDGE '
o GAS |
UTILISATION CHEMICAL
COAGUL ANTS
T
|.. i
n CAKE DISPOSAL
| L ™ OUMP
| MecHaniCAL SRS
SLUDGE
DEWATERING
RETURN LIQUORS : ¥ EQUIPMENT
‘DIGESTERS SLUDGE :
i STORAGE
| i ALTERNATIVE
r—LIME_AND CHEMICAL
L COAGULANTS
3URPLLS SLUCGE LT -
TR L AL
RN THNT
r CAKE DISPOSAL
I TO oumP
] G .
: MECHANICAL
RETURN LIQUO
RETURN LIGUORS _§  siLubce
DE WAT ERING
EQUIPMENT ALTERNATIVE 2
.~ CHF MICAL "
| COAGULANTS
SORPLUS SLULCGE i ]Nﬂ-"‘:
il
Wikl
I
i 1 MECHANICAL
RETURN 1_!0&10915i Seare | q::/
CEMATERING : :
, € —— = 2 Zelevent Cﬁ = ASHmDI'JSPOSAL
INCINERATOR o0 ALTERNATIVE 3

b

TYPICAL SLUDGE TREATMENT SYSTEMS

FIGURE 6.7

bt s o




6.7.2 Buffer Zones

The provision of bufifer zones round treatment systems in order to
provide  wisual  screening  and an area for dibdion of obnoxious odours is
standard practice in many countries, This concept is already established
in Sri Lanka for different classifications of industry (CEA, 1988). The
guidelines for buffer zones in other countries vary over a wide range
depending on  the type of sewage treatment process and the sensitivity of
the population residing nearby. Recommended buffer zones should be based
on  an evaluation of land values and ieputed aesthetic and other benefits
for specific locations, However, as a general guideline it is reconmended
that. wherever possible regional treatment systems should be located in
industrial areas which have compatible land use. If this is not possible